











'MOUNTING
SCREWS

HAC CASTING
——FLUSH

FIGURE 45. PENETRATION ADJUSTMENT

With the penetration gauge instalied set the drive up in the vertical position, the AC motor should
be closest to the bench.

Loosen the two or four mounting screws using a %' nut driver.

Adjust HAC assembly left to right until the reading on the penetration gauge reads; small hand on
three and long hand on zero + .003.

A. If small hand is on the left side of three, the HAC assembly must go to the right.
B. If small hand is on the right side of three, the HAC assembly must go to the left.

When penetration is set tighten the two or four mounting screws using a ¥4’ nut driver.

As you tighten the two mounting screws, make sure the HAC casting is flush (making contact) with
the machined lip on the base casting.

Check penetration gauge again to insure proper alignment. If not return to procedure step 7.

Remove the indicator block (remember to handie with care). Open the door and remove the
penetration gauge.

Replace the HAC shield.

42



2.4.10.3 HEAD RADIAL ALIGNMENT

NOTE: The actuator assembly is aligned at the factory and adjustment is not normally required after replac-

a.

ing a head and actuator assembly. If after checking and the lobes are within 70% of each other,
alignment is not recommended. '

Insert Alignment Diskette (SA122).

NOTE: Alignment diskette should be at room conditi_ons for at least 1 hour before alignment.checks.

b.

C.

j.

Steps the heads to track 38.

Sync the oscilloscope, external negative, on TP12 (-Index). Set the time base to 20Msec per divi-
sion. This will display over one revolution.

Connect one probe to TP1 and the other to TP2. Ground the probes to the PCB. Set the inputs to
AC, Add and invert one channel. Set the vertical deflection to 100MV/division.

The amplitude of the two lobes must be within 70% of each other. If the lobes do not fall within this
specification continue on with the procedure (Refer to Figure 46).

Loosen the two or four mounting screws, which hold the motor plate to the support bracket (Refer
to Figure 47).

Move the plate, by rotating the eccentric adjusting nut.
When the lobes are of an equal amplitude, tighten the motor plate mounting screws (Refer to
Figure 47).

Check the adjustment by stepping off track and returning. Check in both directions and readjust as
required.

Whenever the Head Radial Alignment has been adjusted the Track 00 detector adjustment must be
checked. (Section 2.4.11.2).

2.4.10.4 READ/WRITE HEADS AZIMUTH CHECK

The azimuth is not field adjustable. If, after performing this check the waveform on the oscilloscope is not
within + 18’ replace the Head Actuator Assembly.

o

Install Alignment Diskette SA122. Select the drive and step to track 76. ( i (i?P)
Sync the scope external negative on TP12, set time base to .5 MSec per division.

Connect one probe to TP1 and the other to TP2. Invert one channel and ground the probes to TP5
& 6. Set the inputs to AC, ADD, and 50 MV per division.

Compare waveform to Figure 48. If not within the range shown replace the Head Actuator
Assembly 2.4.10.1

43



EVEN AMPLITUDE (100%), ON TRACK

m - LEFT 80% OF RIGHT, +1 MIL OFF TRACK TOWARD TK 0
/\/—\ LEFT 60% OF RIGHT, +2 MIL OFF TRACK TOWARD TK 0

LEFT 40% OF RIGHT, + 3 MIL OFF TRACK TOWARD TK 0

m RIGHT 80% OF LEFT, -1 MIL OFF TRACK TOWARD 76

/\/_\ RIGHT 60% OF LEFT, -2 MIL OFF TRACK TOWARD 76
/\/\ RIGHT 40% OF LEFT, -3 MIL OFF TRACK TOWARD 76

FIGURE 46. HEAD RADIAL ALIGNMENT

o O o

© |6

o
Nt (o)

1

FIGURE 47. MOTOR PLATE

2.4.11 DOOR LOCK SOLENOID AND IN USE LED ASSEMBLY REMOVAL

a. Perform steps 2.4.12a and 2.4.12h.

b.  Remove door lock assembly

c. Reverse procedure to install new assembly.

d. Adjust of the door lock should not be necessary. If it has to be, the gap between the armature tab

and the latch should be .015 = .010. This adjustment can be made by loosening the two screws on
the armature.

44



| I l +18' I
: I l ' _18’ I
_12’ I I I

FIGURE 48. AZIMUTH BURST PATTERNS

45



2.4.12 TRACK 00 DETECTOR: REMOVAL AND INSTALLATION

Remove head cover shield (Section 2.4.2).

Swing cartridge guide open (Section 2.4.3).

Manually rotate stepper shaft and move carriage to track 77.

Remove screw holding bracket to base casting and remove bracket and detector.
Remove PCB connector and remove PCB.

Extract cable from P2 connector; Pin 3 BRN, C BLACK, 10 ORANGE, and L RED.
Remove cable clamps and remove Detector assembly.

To install, reverse the procedure.

Adjust according to Section 2.4.11.2.

2.4.12.1 TRACK 00/76 STOP ADJUSTMENT

a.

Not field adjustable.

2.4.12.2 TRACK 00 DETECTOR ASSEMBLY ADJUSTMENT

a.

b.

Check head radial alignment and adjust if necessary before making this adjustment.
Insert diskette.
Connect oscilloscope to TP26. Set vertical deflection of 1v/division and sweep to continuous.

Step carriage to track 02. TP26 should go low. Adjust the detector assembly towards the actuator
assembly if not low.

Check the adjustment by stepping the heads between tracks 00 and 02, observing that TP26 is low
at track 02 and high at track 00. A perfect adjustment is if you have a square wave on a scope.

2.4.13 FRONT PLATE ASSEMBLY REMOVAL

a.

Insert the cartridge guide adjustment tool (P/N 50377-1) through the adjustment hole in the car-
tridge guide and screw completely into the base hold casting (hand tight).

Remove the door lock wires from P2, Pin 2-black, B-brown, 9-violet and K-blue.

Remove the cable clamp holding the door lock wires.

Remove the two allen head screws holding the handle to the front plate and remove the handle.
Remove the four screws holding the front plate to the base casting.

Remove two screws holding door lock assembly to the front plate.

Remove two allen head screws holding the In Use LED to the door lock assembly.

Grasp both ends of the push button and bow outwards to remove LED.

Reverse procedure to install.

Check Index adjustment (Section 2.4.7.2).

46



Flow Charts




WRITE PROTECT INOPERATIVE

‘ START. ,

Insert Diskette
with Write

Protect Slot -
Uncovered

Perform
Write Protect
Assembly Adj.

Para. 2.4.5.2
Insert Diskette
with Write
Protect Slot I
Covered
Logic Replace
Leve! Write Protect
2B Pin 10 Assembly
Low Para. 2.4.5.1
Replace
Drive
PCB

47



HEAD LOAD INOPERATIVE

START

Check YES
Logic Level
at 5C Pin 3

Problem
Persist?

NO
Check Check
Logic Level I/0 Cable or
at TP11 Controller

Check Door
Close Switch
for Loose Wire
and Insure Closure

Problem
Persists?

Logizef:veu Problem Replace
at 3APin 3 Persists Door Switch

Replace Head
Load Solenoid

Para. 2.4.6
Replace
END | Drive
PCB

48



TRACK 00 INDICATOR INOPERATIVE

‘ START ’

Move Track OO
Flag Towards
Track 76

Y

Check Logic
Level at
TP26
Low

Return
Track 00 Flag
to its Rest
Position at
Track 00 Stop

Replace

Track 00
Assembly
Para. 2.4.1.22

Replace
Drive
PCB

Step to Logic
Trac% 02 YES Level at
Check Logic TP26 Change
Level TP26 High

\

Step to Logic
Track 00 Level at
Check Logic TP26 Change

Level TP26

3

YES

Has

NO Track 00

Sensor been
Replaced

4/

\ \

Perform Track 00
Assembly Adj.
Para. 2.4.12.2

Adjustment
Successful

YES

49



DRIVE NOT COMING ON LINE

START

Check
Terminator
5E (150o0hm)

YES

Check
Board for
DC Voltage

bC
Voltage
Present?

Check
Power
Source

Install
Terminator

Problem
Persists?

YES

Check

5E YES Drive

Installed Select
Jumper

END

Install
Jumgper

Check
Jumper
Options

Jumper
Options
OK?

Check
110 Cabie or
Controller

Drive
On Line
YES

Install
Jumpers

NO

Drive
On Line

Replace
/O Cable
& Controller

END

110 Cable
& Controller
OK?

Replace
Drive
PCB

50



Check
Drive Motor
for Rotation

Motor
Rotating?

Check
Drive
Belt

Check Cartridge
Guide Adjustment
Para. 2.4.9.2

DISKETTE NOT ROTATING

‘ START '

A

Check AC

Voltage at

Drive Motor
Connector J4

YES

AC
Voltage
Correct

Replace AC

Check
AC Power
Source

END

Drive Motor
Para. 2.4.1

Replace
Drive
Belt

END

51



INDEX PULSE INOPERATIVE

Check
AC Power
Source and
Connector at J4

Diskette
Rotating

NO
—

‘ START ’

\

Check to
See if Diskette
Is Properly
Installed

Diskette
Upside
Down

Turn Diskette
Over Re-insert

Check
Diskette
Rotation

Problem
Persist?

Diskette
Rotating

Check TP13
for Pulse
167.66 Msec

END

Replace
Index/Sector
Phototransistor
Assembly Para.

Pulse
Present?

Check TPI
for Pulse
167.66 Msec

2.4.7
Perform
Replace AC
Drive Motor tndex/Sector
Para. 2.4.1 Adjustment
Para. 2.4.7.2
END

52

Pulse
Present?

Replace
Drive
pPCB




Logic Diagrams




€5

IW AW
AWRISTEPXG 2 o0 AAN— +5 HEAD
WG 3
1 Y —+—
+ WRITE PROTECT HEAD o o l¢
0 r v DATA SEP
+5V wp TR
waite cate Ni222 ORIV NP DET/ |
SELECT INT 1¢ AMPL FlTER  QIFF SHAPER ! | "
. ¢
-READY 1 WRITE 3 — ' i D——V— -SEP DATA
+5V CHANNEL ERASE‘;_‘ G w
-SIDE 1 P > + -SEP CLOCK
“WRITE DATA WL T ¢ ;_ A 1
le 1¢
T ¢ 1¢ @ L P
- -READ DATA
T
:D -READ GATE
+ DRIVE SELECT INT 1
-DIRECTION SELECT -——ﬁ _Dc -SIDE 1
St +5V
+ 24V
o> e

14
; | S2
+5V

26
-DRIVE SEL 1 W_____

AAA

28

N v s
30

o v A—
32

i v A—

7

L
L

AAAS

Y V+5V

18
-HEAD LtOAD V

+ 5V ————AAA—

K
V— -DOOR LOCK

B
‘y— +IN USE
2
_L_—v_— GND (IN USE)

16 D
-IN USE

-POWER ON RESET
’ H

-DOOR CLOSED

+ DOOR CLOSED

+ POWER ON

RESET

+ INDEX/SECTOR O

P
- NDEA SECTOR -

DETECT
INDEX

DETECT
INDEX

u
v -HEAD LOAD

-DISK CHANGE

4

INDEX
LOCKOUT
SELECTOR

12
V_

-TWO SIDED

10
-

22
v— -READY

20
‘7—- AINDEX

2
Jv-— SECTOR

+ 5V—AAM—
+5V
Y
+ 24V —d— =
— + DRIVE SEL INT
+ 5V —A—1D
‘b—4D CDCC‘L
TWO PULSE . =
MRS DRIVE SEL INT——fC Q
Q 28
- I b———o o—
c Q b
R 3
+5V
AR ]
RS q
RM 00
-SIDE 1
) -READY 1 Al 3
|
o
O O—
850
+ INDEX ]
851 —————MWA—+ 5V
s
+2 SIDED SECTOR 24
J'_° SEP oo
.l o,
o INDEX 0

(OPTIONAL QUTPUT)

(OPTIONAL OQUTPUT)



¥S

+ 24V

+ STEPPER ENABLE
~——a DRIVERS
15

9N + STPRRES A

+STPR WNDG A

s}
L-.

+ STPR WNDG B

v

STEP CNTR :
D
c
: = D

Q e
- 16
Q - v +STPR RES B
DIRECTION SELECT 34 Q e
(-= FWD + = REV) "V T ' Dc o —ﬂ =
-DIRECTION SEL
+5V
P27
36
-READ GATE
-DRV SEL INT DRVR
a2
L -TRACK 00
-TRK 00 5\9,7 —q %REEEOCOT 1
é P26
PWR ON
RESET P — -POWER ON RESET
TP 25 44
M DETECT @ + DRIVE SEL INT ‘{'I} N/ -WRITE PROTECT
+ WRITE PROTECT ‘\9,7 WR PROT T '
PS5 L J5 + WRITE PROTECT
Z
+24V DC + 24V . 9
ENONTT 5 4V (DOOR LOCK
l i TP + 20y ——NF/ 424V ( )
e | oo g
I 236 | +24V + 24V (HEAD LOAD)
. 1 1
DC GND < < o
| ! +5V —‘—*\M———§7 + WRITE PROT LED
1 | 4
! 5 1 ——\/ GND (WRITE PROT)
45V DC ————'—< e‘ﬁ .
N ._'vy\,_—S;;? + INDEX LED
+ 5V (WR PROT) ———v—ﬁ .
o7 10 P10 $——N2/ GND (INDEX)
+ 5V (TRK 00) N c
12 _W\'_“‘—W + TRK 00 LED
+ 5V (INDEX) ‘\2} —o— +5V ]
Ny n,—§7 GND (TRK 00)
SIGNAL GND ‘
v 6;7 GND TO DOOR
CLOSED SW
NOTES:

m CONNECTOR SYMBOL REFERENCE 1 = J1.2 = J2.5 = J5
ALL ODD NUMBERED PiNS ON J1 CONNECTOR ARE GROUND.



GS

P4 J4
BLK
[2]MOTOR POWER A——jl—<1 < (BLK) + BLK
[ I (GRN YEL) BLU
5] FRAM < 2 & DRIVE
E GROUND 2 el Dvea
| |
[2]JMOTOR POWER B L3¢t (BLK YEL)
oA . BIK SW &7 3 RED
0B T BLU
V ] . Z STEPPER
0C V\67 MOTOR
oD RED TW % 3 YEL
T]HEAD LOAD WU (BLK)
- —\/ HEAD
17 | LOAD
+24V (TO SOLENOID) %7 (WHT) SOLENOID
6
GND TO DOOR 7 (ORG) DOOR (GRY) © o7
CLOSED SW vV CLOSED SwW vV
H
(RED) "y
V
w71 (BLY)
1
DOOR LOCK 2/ 5O0R
9 LOCK
+24V (TO SOLENOID) 7 (VIOLET) SOLENOID

NOTES:
GND WHEN ACTIVE AND + 24 WHEN INACTIVE.
115 OR 230 VAC.

-DOOR CLOSED

+ DOOR CLOSED



9s

INDEX/SECTOR O

E \ N
+INDEX LED ——@7 (YEL) LED| |DET “g/—— + INDEX/SECTOR 0
INDEX/SECTOR 1 ;
(BAN) N/ + INDEX/SECTOR 1
: Lep| |pet Sk .
GND (INDEX) ——Sg7 (ORG) (BLK) SZ/—— +5V (INDEX)
c . TRACK 00 i ]
+TRK 00 LED ——g7 (BLK) BED) g7 -TRK 00
LED|DET
3 10
GND (TRK 00) ——27 (BRN) (ORG) A\ +5V (TRK 00)
5 WRITE PROTECT y
+WRITE PROT LED ——No/— BLK) (RED) 2 +WRITE PROTECT
LED|DET
4 11
GND (WRITE PROT) ——/ (BRN) (ORG) SZ/—— +5V (WR PROT)
5 o IN USE
GND (IN USE) Nof— (BRN)
LED
72 (BLK)
IN USE LED ——X/

NOTES:
GND WHEN INACTIVE AND +1.5VDC WHEN ACTIVE.



Physical Locations
















lllustrated Parts Catalog




61

FIGURE 49. (1 of 2)



62



FIGURE QTY

& REF PART PER

NUMBER NUMBER | DESCRIPTION ASM

491 DRIVE ASSEMBLY SA850/851
2 11305 CLIP (RETAINING RING) 1
3 50747 MOTOR ASSEMBLY, 115V, 50/60 HZ 1
50748 MOTOR ASSEMBLY, 230V, 50/60 HZ 1
4 15004 CAPACITOR 1
5 50746 BRACKET |
6 50744 MOTOR 115V, 50/60 HZ 1
50745 MOTOR 230V, 50/60 HZ 1
7 12028 SCREW HEX HEAD 8-32 x .75 4
8 10013 WASHER 4
9 15669 HOUSING, 3 PIN CONNECTOR 1
10 12015 SCREW, 8-32 x .312 2
11 11904 SCREW, SET 6-32 x .125 1
12 50358 PULLEY, 60 HZ 1
50357 PULLEY 50 HZ 1
13 51127 HEAD ACTUATOR ASSEMBLY 1
14 51056 BRACKET, TRACK 0C 1
15 12013 SCREW, 6-32 x .312 2
16 51027 TRACK 00 ASSEMBLY 1
17 12053 SCREW 1
18 51063 GUIDE OPEN ASSEMBLY 1
19 51134 CARTRIDGE GUIDE ASSEMBLY (SEE FIGURE 50) 1
20 50167 PIVOT 1
20 50670 PIVOT (RACK MOUNT) 1
21 50168 BIAS SPRING 1
22 51198 SPINDLE 1
23 10801 FLANGED BEARING, SPINDLE 1
24 17200 DOOR OPEN SWITCH 1
25 50559 DEFLECTOR 2
26 12013 SCREW 6-32 x .438 4
27 12032 SCREW #8 x .50 2 2
28 FRONT PLATE ASSEMBLY (SEE FIGURE 51)

29 11905 SCREW 2
30 50142 HANDLE 1
31 12011 SCREW, HEX HD 4-40 4
32 12053 SCREW 2
33 51058 COVER 1
34 51028 RESISTOR ASM 1
35 12026 SCREW 2
36 50166 SPRING, SPINDLE 1
37 50018 SPACER, SPINDLE LONG 1
38 10800 BALL BEARING 1
39 50019 SPACER SPINDLE SHORT 1
40 51046 PHOTO XSTR ASM 1
4 12026 SCREW 2
42 12036 SCREW 1
43 50016 PULLEY SPINDLE 1
44 12509 WASHER, SPRING #8 2
45 10025 NUT 8-32 1
46 50356 BELT, 60 HZ 1
46 50355 BELT, 50 HZ 1
47 10426 CABLE CLAMP 1

63




FIGURE 50.

64



FIGURE QTyY
& REF PART PER
NUMBER NUMBER | DESCRIPTION ASM
50-1 51134 CARTRIDGE GUIDE ASSEMLBY 1
2 50555 SPRING, EJECTOR 1
3 12015 SCREW, 8-32 2
4 50609 EJECTOR ASSEMBLY 1
5 51062 STRIPPER BOTTOM 1
6 12015 SCREW, 8-32 2
7 12020 SCREW, 8-32 2
8 50546 PLATE, HUB CLAMP 1
9 50254 HUB ASSEMBLY 1
10 50031 SPRING, CLAMP 1
1 12016 SCREW, 8-32 1
12 51029 LED ASSEMBLY 1
13 50151 LATCH 1
14 10187 SCREW 6-32 2
15 12015 SCREW 8-32 2
16 51061 STRIPPER, TOP 1
17 50313 WRITE PROTECT ASSEMBLY 1
18 12026 SCREW , 1
19 51176 HEAD LOAD MECHANISM 1
20 51075 LIMITER 1
21 10014 #8 WASHER 1
22 12020 SCREW 8-32 1

65




FIGURE 51

66



FIGURE QTy
& REF PART PER
NUMBER NUMBER | DESCRIPTION ASM
51 51037 FRONT PLATE ASSEMBLY LITE/LOCK
51043 FRONT PLATE ASSEMBLY LITE/LOCK (RACK MOUNT)
-1 50587 PUSH BAR 1
-2 50349 FRONT PLATE - 1
50667 FRONT PLATE (RACK MOUNT) 1
3 51038 LATCH ASSEMBLY, DOOR LOCK 1
-4 10002 SOLENOID 1
5 12035 SCREW 4-40 x .250 2
-6 50691 SPRING LATCH INTERLOCK 1
7 12013 SCREW 6-32 x .312 2
-8 50183 BUMPER 1

67




Schematic Diagrams




8 l 7 | 6 I 5 4 4 | 3 | 2 1

, PAKT NO.
ree 4247 | 25355 i
ANA—S é RS sz CRI2 +24v

; R32 5
4 e 3.3k a & +STPR \WNDG A
g a4z 1aco \Va
26 21554] 2rone Py g . | 5
- % 1 )
DRWE SELECT |~ 3|81 ¢ B33 CRIZ gcm - + STPR WNDG/RES A
: l_ £ W lono! A —l = "o 52 + STPR WNDG/RES A
— DRIVE SELECT 2 %28 -—:%@ i i '4§x3 5] S
T R34 CRI4 cere 1 52 +sTPR RES A
DRWVE SELECT 3 322 10 b 23K tzav [‘ — waeos ac
- -~ 2 r‘VV\r— wacos | ;4 = & Wi
= 12 G 2 J ‘Z v 3 3 = > = T \&/ 4+ STPR WNDG B
l i - u
~DRNE SELECT 4 X U wte R3S CRIS i 227 .__‘W + STPR WIIDG/RES B
33K — INE Y
|| [ e k4 .
ES AN— X248V INaooz 9 —l = T .
. |‘v - r\ 7%, '?BG L = l 4 STPR WNDG/RES &
E S N8 é cr2g ’ 55 + steR RES B
— SI\DE SELECT XM‘ ) T T INacoz,
— DIRECTION SELECT M2 i@iﬂ 5 456 = - SiDE |
26 TPZ7 |
- sTEP % : ‘
S @® 2fsrr2 - —TRACK PP
+ POR : |
L —WIRITE READY — READ GATE
DS
4+5VT oo
3 pa 1 oA — DRV SEL T
R40,4. P
s 4F @R\_ 34(: . 40,4 7-55&‘ 4F¥6@E - » 15 ‘ZVJA—%V
1S { ) 8
! o-=—¢-0 ENE ) :
3 !8 & c o G 33A TR SZ +INUsELED
— HEAD LOAD 73 u;EJ o A : | 2 3 \ [——-Bé—— + 24V
' -
o V4 ac ac 12) 3¢ Yo'= -33[ > Zganps ¢ HAOD £SgZ — toor Lock
— INUSE % 0 ULD&O 9S8 424y
— DOOR CLOSED —WH l crin
R26 ey DU » \N4003
lsosv T i [_59: CHEN g BSZ7 - veAD LoAD
+ =
rR37 :
. 150 +5v
+¥oooR CLosED P4 N eemmemeeesicd IS o 3 B é REO
| USED ON ASSEMBLY 25202-3 9@,5_____‘396_0 o 47K 4
| a5t | 4F
X RAY “ s
= | IS el 2 8  Zhe _ sEcToR
+INDex/ECTOR @ 27 t5 | - . o o
RPI l = B3 O3 — TWO SIDED
oK | _ac
3 ) — MEDIA READY
a ! z ag
- J
® - ! 12 X
+mpEX/secToR | S22 s : = B eln o}l 2% — woer
RP| 10, =
\OK E 4
3 2538
= 3136 1By 5
¢ 1 RE ]3¢ &
T — READY
1) R [_‘*’.o
i b}
= n>5ia
R ’____2_@1———0 O— %5 —Diok canGe i
13 1
- M | 2 5 a4, - =
+ WRME PROTECT 27 s 7 BaA Mo — WRITE PROTE
RES 1 + WRITE, PROTECT
&
= TPZ5
- 8
—Track zero SR N
RS6 _[@ 1525515 é
+5v L. Rkp2
4+ TRK & LEV5 M%——‘ -—'B Eat ToK TPze MUST CONFORM TO ENGINZERING, SPEC.  ES 30000-0 EC KISTORY
—C39 MATERIAL | TGLERANCE UNLESS DAE MO
lesg lo.l OTHERWISE NCTED
4+ WRITE PROT LED D | — e X /| CETAL ] S [ S-77|  FELFASED FOR ASSEMELY
2w CASE DEPTH] = ¥XX / £T51aN
24,1 HARDHELS ANQUUAAZ / ASPRQ TN OF .
+ IWDEX LED —LW_E_'_IWV_— comace 18 e |GuTSIOE il D SCALE Teod e -:f’;
TREATMENT sadein {iegioe " MAX ' P o— S | e jro<?

T ; T
- i)



8 | 7 [ 5 3 5 v A T 3 | . | 1

j - PART WO
» AN+ 24V 4 + ANV~ +24V l 252050 |
R&Z RA4 1l ey ge+l RI3
\Rgsi‘( 15K &Sé 50 L2 TP o I_mszaze, 4§ 820
RIO 75 W cs (Al
SHIELD © —W-—j' S0 18
= AN OWFF IN VBg
= sgl: of DIFF IN 78 TPlo
= on RD ®
N7 E 10 R O ol 10 . @
R/W &1 <’ A 5 os2 AP oo —_iofs5P P8 295 — READ DATA
] ra
5
B DIFF comp
6P Bl cop
R/W @2 2 - 88 pror
=
ey Al) 4
R 1) < = G2 . Res RIS e
2.2% 100K = __ﬁ:{v, By ga 330
CQ"I 23 +24V ’r -------- STTETTTTE T ] b
R/W 12 %,Za t— g 2.2 | usED ow assemsLy *3 | RIS
i » | 25202-3 278, LY PP S ——— L
522 ! r R
S\DE | CT 3/aW,10% 1
4 & & i \'2 1
%%CIK%\IK%F&S : :
lO o R\
1/2W § /2w L 3B !
ERASE | 7 few g1z e } |
i | 1
SIoE @B CT T ; i ! |
" . . - I
RE6 SRET SR68 & RED } ! i
R Shix SLIK CLIK K ; | "
ERASE & 72 & AN UAIR AR AN | ) i
-V CR22 i | i
45V —Pt—Pi—Pi- + i | '
SHIELD | ——@—Q‘—_L +54W crR2Y % =72 i ’
L g _Iu LB | i
= < 4 | !
SE | ;
: 8D 5 i
A Y
— WRITE DATA ——p 32 Z = ! HEsio 1 | %1.5,< :
L.l..
3fsrpl ! 1 | ]
8D o ‘
— WRITE GATE —¥20 :f ZE ) apenz | D | 7 1
— MEDIA READY > neRR 3 B L. ~FMSEPCLK
— DRV SEL iNT ! % |
“+ WRITE PROTECT ! . x :
We
— SIDE | 2 = i | 0 1 7 §orp A8 e EM=EP DATA
— IWR STEP % a o ' l 2552 2R ' '
) 5E +5v 6 7 Tou | 'F [ lae !
b SoWRis 1275 o l = ! M 5peo—t-2c Toky I
= 15K WF L - 2 ‘ B \
o0 = |4
12 ) = T - - N\ & | !
1] 5 15D)Y=2 } o N
el —— |LESL e T |t I
—READ GATE .
—WRITE READY
+ POR
. ABVIG N
N a TYPE | POSITION | (P EEFR (ool NOTES: UNLESS OTHERWISE SPECIFIED REFERENCE DESIGNATIONS
OALI2 F5VT 7A00 _ |70ALBD,GE.E_|GE! P 1. ALL CAPACITORS ARE I MICROFARADS, SON 4 BO,-20%. LAST LSED MOt USED
S\?/L;__ F0 oz 3C =T 2. ALL DICDES ARE N4, ce7 3. 16
e TEeAr YA a2 3, ALL INDUCTORS ARE (N MICRORENRYS, £ (0%, CRZ. ’
5725 : - . Fo-—-m-- - +sv [Fa07 8o — M‘ 3 4, ALL RESISTORS BRE N ORMS  \/AWN, T S, L2 3
\4 casl lcq 20, 7221 ,I . %277 (5 R [B] SHORTWIG PLUGS INSTALLED. Q? Q!
%79,\7 +Lg5 O ST C e ToE 2 6. CONNECTOR SYMROL REFERENCE : % =J\NZ-J2, R R\&, 722,20, 49,73, 7%
" 50V a0 2esz o | s a Ter R 2T /- 93 N4 /= U5 € g~ o TP29 P34, B354,
1 . I : = 3 L. Y T Er P e
\7A %, . vy (74794 BBV SR e 7. OO INDICATES CUT-TRACE OPTION. ap: B.197024 USED 0n FseneN
 JUSED on AT aTs 8. 0 0 INDICASES JUMPER OPTIOH, TR
TP5457,28 €3250 tlcge | A = =~ 9.0 INDICKTES SHINT JUMP/CUT-TRACE OPRION. S
T°" '[s'v ' 3 a4 1aE R @ Sr.c. 0T TEn 2oNTZURATION! SHORT AF FOR FM, MF =
H 0% o ! A NI N L B IIDICATES FESISTOR PACK SHORT NF FOR MZFM.
X TYeR 49 ‘ ‘ T 1 e : ! [2) JUMPER OPTION = BSO/B51 IS AS FOLLOWS:
2706 cas = 124528 6F g4 ASSEMBLY 25222 - BSO
| T 5462 [2AAA 8 |4 BSSEMBLY 25202-2 = JUMPER FOR
2.6 16270-1 [5A ol = APPROPRIATE DRIVE MODEL . .
> ‘S}%i;o 72% "\3 ‘52 MUST CONFORM TO ENGINEERING SPEC  ES 300000 €C WSTORY  f Ay
\ MATERAL | oz E CATE NO.
RPK.\50a | BE o Ctiiriee NoTES T J',
SR AE == RSN FNEST -T
TPQRRS0L] 88 — = CAZE DIPTH LR TN -
DLNZ0/AZ 1B ~ 45/t S e e
| MHP407 [IC \< | 7 suarace LS ¢ fuaTsice Maxp iz
{ TREATHENT P SN EE

I 7 T 6 I 5 4 4 | 3 | 2



JA.Shugart

Copyright 1977
475 Oakmead Parkway, Sunnyvale, California 94086
Telephone: (408) 733-0100 TWX: 910 339 9355 SHUGART SUVL

11/80 39017-0 PRINTED IN U.S.A.



